



Published in final edited form as:

*Curr Rheumatol Rep.* ; 22(10): 65. doi:10.1007/s11926-020-00943-2.

## Promising and Upcoming Treatments in Myositis

Lauren N. Smith<sup>1</sup>, Julie J. Paik<sup>2</sup>

<sup>1</sup>Johns Hopkins University School of Medicine, 5200 Eastern Ave, MFL Building, Center Tower Suite 4100, Baltimore, MD, USA

<sup>2</sup>Johns Hopkins University School of Medicine, 5200 Eastern Avenue, MFL Building, Center Tower Suite 4500, Baltimore, MD 21224, USA

### Abstract

**Purpose of Review**—To highlight new and emerging treatment targets in myositis.

**Recent Findings**—The landscape of novel therapeutics in myositis has vastly changed in the past 5 years. This is largely due to a greater understanding of the pathogenesis of myositis and validation of more robust outcome measures that standardize the ability to assess treatment response. Clinical trials in dermatomyositis are leading the way with ongoing multicenter, international phase 3 clinical trials. Proof-of-concept studies targeting the JAK/STAT pathway have also showed early promise in treating refractory dermatomyositis in adults and children.

**Summary**—This review highlights that the future armamentarium of therapeutic drugs will likely be larger and more selective in treating different subgroups of myositis.

### Keywords

Myositis; Dermatomyositis; Immune-mediated necrotizing myopathy; Novel treatments

### Introduction

Idiopathic inflammatory myopathies (IIMs) are a heterogeneous group of autoimmune disorders characterized by immune-mediated muscle injury that results in muscle inflammation and skeletal muscle weakness. Myositis can be challenging to manage because it commonly encompasses extramuscular manifestations such as skin, lung, and joint involvement. The four main subgroups of myositis that have been identified are dermatomyositis (DM), immune-mediated necrotizing myopathy (IMNM), polymyositis (PM), and sporadic inclusion body myositis (sIBM) [1,2]. Overlap myositis including antisynthetase syndrome are increasingly being recognized as a separate entity [3]. While the classification criteria of myositis have evolved over the years, new treatments have lagged behind. Our current treatment modalities are based mostly on retrospective case

✉ Julie J. Paik, [jpaik1@jhmi.edu](mailto:jpaik1@jhmi.edu).

**Conflict of Interest** Julie J. Paik has received research support from Pfizer Inc. Lauren N. Smith declares no conflicts of interest.

**Human and Animal Rights and Informed Consent** This article does not contain any studies with human or animal subjects performed by any of the authors.

series and case reports with a paucity of randomized controlled clinical trials. However, with the recently developed and validated ACR/EULAR Myositis Response Criteria [4] to assess treatment response coupled with advances in understanding the pathogenesis of myositis, there have been multiple promising treatments that we will highlight in this review.

Before discussing new and emerging therapies, we will briefly discuss current treatments commonly used in clinical practice and the studies that have demonstrated their efficacy.

## Current Treatments in Myositis

While glucocorticoids are used in the acute management of myositis, steroid sparing agents are instituted simultaneously or early on the course of the disease. The key steroid sparing agents that are used in idiopathic inflammatory myopathies excluding inclusion body myositis will be discussed in this section (Table 1).

### Methotrexate

Methotrexate (MTX) is known to inhibit several pathways including folic acid and purine metabolism as well as adenosine signaling [15]. Two important studies evaluated the efficacy of methotrexate and both demonstrated improved strength and significant reduction in prednisone requirement by an average of 30 mg/day [5, 6]. The latter study also noted a decrease in flares during the 2-year follow-up period [6]. Overall, both studies showed that oral methotrexate should be considered early in the treatment course of patients with DM and PM to improve strength and lower steroid requirement.

### Azathioprine

Azathioprine (AZA) is a purine analog that blocks T cell and B cell proliferation [7]. In 1980, a single-center, prospective, double-blind, therapeutic trial of azathioprine as initial therapy for treatment of polymyositis was conducted using creatine kinase (CK) and strength as the primary outcome measures. The trial consisted of 16 patients who received 60 mg of prednisone daily plus azathioprine (2 mg/kg of body weight per day) or placebo with data measurements at 3 months, 1 year, and 3 years from onset [7]. At the 1-year mark, there was significant improvement in functional disability for the azathioprine group compared with prednisone monotherapy ( $p < 0.01$ ) [8]. This study showed azathioprine was effective at improving strength and can be used as a steroid sparing agent given the ability of many patients to taper off prednisone.

### Combination of Azathioprine and Methotrexate

In 1998, a randomized cross-over study of 30 patients demonstrated that combination therapy with methotrexate and azathioprine was effective at improving strength in patients who previously had inadequate responses to either MTX or AZA alone. Thirty patients were randomized to receive either a combination of weekly oral methotrexate and daily azathioprine or intravenous methotrexate with leucovorin rescue every 2 weeks for 6 months [16]. Most patients initially randomized to oral combination therapy improved 8/15(53%), whereas only 3/15(20%) initially randomized to IV MTX therapy showed improvement. Unfortunately, the study was not powered to directly compare treatments but the intention-

to-treat analysis showed a trend in favor of those patients who first received oral combination therapy ( $p = 0.025$ ) [16].

### **Mycophenolate Mofetil**

Mycophenolate mofetil (MMF) is a prodrug whose mechanism of action involves the inactivation of inosine monophosphate dehydrogenase, an enzyme in purine synthesis that results in the inhibition of T and B cell proliferation [17]. A case series of seven patients who met the Bohan and Peter criteria and previously failed MTX and/or AZA were given steroids and MMF which was titrated up to 1 g twice daily. All patients had improvement in CK and inflammatory markers while 6 of 7 (86%) patients had a marked improvement in their weakness [9]. Another study of 10 patients with DM treated with MMF in combination with steroids also demonstrated improvement in muscle strength as measured by manual muscle testing (MMT) and a substantial reduction in steroid requirement [10].

### **Intravenous Immunoglobulin**

Intravenous immunoglobulin (IVIG) was first reported to be efficacious in polymyositis in 1987 [18] and used in the treatment of multiple neuromuscular disorders such as Guillain-Barre syndrome, chronic inflammatory demyelinating polyradiculoneuropathy, and myasthenia gravis [19]. In 1993, in a randomized, double-blind, placebo-controlled study, 15 patients with biopsy-proven, refractory dermatomyositis were treated with IVIG. Patients were treated with prednisone (mean 25 mg/day) and immune globulin (2 g/kg) divided in two doses or placebo every month for 3 months. Overall, 12 patients received IVIG and 75% had major improvement in muscle strength scores and neuromuscular symptoms, whereas none of the placebo-treated patients had major improvements and five had worsening of symptoms [11]. In 2012, in a randomized, double-blind, placebo-controlled study, 26 DM or PM patients refractory to steroids alone were treated with IVIG. The primary outcome was MMT, CK level, and activities of daily living. After the first 8 weeks, there was statistically significant improvement in MMT in the IVIG group compared with placebo [20].

### **Rituximab**

Rituximab targets CD20-positive cells leading to the depletion of peripheral B cells. The Rituximab in Myositis (RIM) trial was a multicenter, randomized, double-blind, placebo trial in 195 adult and pediatric patients with refractory myositis to assess the safety and efficacy of rituximab. The primary outcome measure was the time to achieve the International Myositis Assessment and Clinical Studies Group preliminary definition of improvement (DOI) between the 2 groups [21]. While 161 of 195 patients (83%) of the randomized patients met the DOI, the primary outcome measure was not met [12]. Post hoc analyses demonstrated that patients with an autoantibody had a more robust response to rituximab than those who did not [22].

### **Cyclophosphamide**

Cyclophosphamide is an alkylating agent that exhibits cytotoxic effect through cross-linking of strands of DNA and RNA and inhibition of protein synthesis. Given the toxic effects of this medication along with increased risk of malignancy, it has been mostly used for

refractory disease or severe lung manifestations. In 2007, a retrospective review looked at 17 DM and PM patients with severe lung disease treated with at least six doses of IV cyclophosphamide (300–800 mg/m<sup>2</sup>) and steroids. Results demonstrated 11/17 patients had improvement in dyspnea and 8/17 patients had improvement in pulmonary function testing [23]. In 2013, a retrospective review was published of 9 DM/PM patients treated with monthly IV cyclophosphamide (1.0–1.5 g/m<sup>2</sup>) and steroids. All nine patients demonstrated improvement in muscle strength and 8/9 saw their CK levels decrease [24].

### Calcineurin Inhibitors

The most commonly used calcineurin inhibitors are cyclosporin and tacrolimus which both exert their therapeutic effects by inhibiting activation of T cells. Since the 1990s, there have been multiple case reports and retrospective studies highlighting their clinical benefits in the treatment of myositis and myositis-associated ILD. One of the earliest studies was in 1991 where it was reported that 3 patients with DM previously refractory to azathioprine were treated with cyclosporine and had remarkable improvement in muscle strength with the ability to taper prednisone dose [25]. In 2011, another case series of 14 patients with DM and associated acute/subacute interstitial pneumonia were treated with cyclosporine and prednisone. At the 1-year mark, 10/14 patients showed improvement in pulmonary function tests and CT findings, whereas 3/14 remained stable [26].

Tacrolimus has also been used to treat patients with refractory myositis with or without lung disease. A case series of 8 myositis patients (6 Jo-1 and 2 SRP) treated with tacrolimus demonstrated that all 8 had improvement in strength and reduction in CK levels. In particular, the Jo-1 antibody patients decreased their mean CK levels from 3114 to 87 IU/mL ( $p < 0.01$ ) and daily prednisone dose by 80% [13]. In an observational study of 31 patients with polymyositis or dermatomyositis, tacrolimus also led to a decrease in CK levels approximately 2–4 months after initiation [14].

### Promising Treatments in Myositis

The landscape of promising treatments in myositis has changed rapidly in the past 5 years. Some therapeutic drugs are in phases 3 clinical trials and others have shown early promise in proof-of-concept studies. In particular, dermatomyositis leads the way in novel treatment options with more momentum than other subgroups of myositis (Table 2). We will highlight the results of key promising treatments organized by subgroups of myositis.

### Dermatomyositis

**Lenabasum**—Lenabasum is a cannabinoid receptor type 2 agonist that activates resolution of innate immune responses to reduce tissue inflammation and fibrotic processes [32]. First used in a clinical trial to treat skin disease in early diffuse cutaneous systemic sclerosis, a second indication, dermatomyositis, was added in 2017 [33]. In a 16-week phase 2 double-blinded, randomized, placebo-controlled study, 22 patients with classic or amyopathic dermatomyositis were compared with placebo with the primary efficacy outcome measured by the CDASI activity score. A key distinction in this study is that all subjects were allowed stable background therapy during the study period. Open-label extension (OLE) of 20/22

(91%) eligible subjects who received lenabasum up to week 68 demonstrated that improvement was seen in multiple physician- and patient-reported efficacy outcomes, in particular the validated CDASI activity score = - 21.8 (2.26), Patient Skin Activity VAS = - 3.0 (0.75), and Physician Overall Disease VAS = - 3.0 (SD) [27, 28]. Notable medication changes during the OLE included two participants who reduced MMF, two switched from MTX to MMF, one started MTX, and one person had a steroid burst with taper.

Currently, there is a phase 3 international multicenter, double-blind, randomized, placebo-controlled study assessing the efficacy and safety of lenabasum for the treatment of dermatomyositis (Clinical Trial Identifier [NCT03813160](#)). The primary efficacy outcome measure will be measured at week 52 by the validated Total Improvement Score (TIS), which is a weighted composite measure of improvement from baseline in six core set measures: Physician Global Assessment of Disease Activity, Physician Assessment of Extramuscular Disease Activity, Patient Global Assessment of Disease Activity, Health Assessment Questionnaire (patient-reported disability), manual muscle testing (MMT), and muscle enzymes. The study plans to enroll roughly 150 participants from about 60 sites including North America, Europe, and Asia. Subjects will be randomized to receive lenabasum 20 mg twice per day, lenabasum 5 mg twice per day, or placebo twice per day in a 2:1:2 ratio.

The success and favorable safety profile lenabasum showed in the phase 2 trial for dermatomyositis led to an orphan drug designation for this disease as well as systemic sclerosis and others [34]. This designation is unique in that it is given to drugs intended to treat, diagnose, or prevent diseases that affect less than 200,000 people in the USA. If the phase 3 study demonstrates similar results with improvement in cutaneous and muscular disease activity, it may be the first drug to reach FDA approval for dermatomyositis.

**Abatacept**—Abatacept is a recombinant fusion protein made of the cytotoxic T lymphocyte antigen 4 (CTLA4) and a fragment of the Fc domain of human IgG1 that competes with CD28 for CD80 and CD86 binding and thus able to modulate T cell activation [35]. Abatacept was recently used as treatment for myositis in a randomized, phase IIb treatment delayed-start trial. The primary outcome measure was the percentage of patients who met the defined International Myositis Assessment and Clinical Studies Group definition of improvement (DOI), after 6 months of treatment. A secondary outcome measure was the number of responders in the early treatment arm compared with the delayed treatment arm at 3 months. Inclusion criteria included definitive diagnosis of DM or PM via muscle biopsies along with measurement of autoantibodies. Of the 19 participants included in the analysis, 8 achieved the DOI at 6 months [29•]. There were eight AEs regarded as related to the drug, four mild and four moderate, and three serious AEs but none related to the drug. Other notable findings included a significant increase in regulatory T cells compared with other markers that were unchanged in repeated muscle biopsies.

Currently, there is a phase 3 randomized, double-blind clinical trial underway to evaluate the efficacy and safety of abatacept in combination with standard therapy compared with standard treatment alone in patients with active idiopathic inflammatory myopathy (Clinical Trial identifier [NCT02971683](#)). The primary outcome measure will be the number of

participants who achieve the validated International Myositis Assessment and Clinical Studies (IMACS) definition of improvement (DOI) at week 24. The study plans to enroll roughly 150 participants from about 98 sites including North and South America, Europe, and Asia. Subjects will be randomized to receive abatacept weekly in addition to the subject's current standard treatment or placebo for 24 weeks. After which, both arms will then complete a 28-week open-label period of abatacept treatment plus the subject's current standard treatment. Lastly, there is a study in progress evaluating abatacept in patients with refractory JDM (Clinical Trial identifier [NCT02594735](#)).

**Janus Kinase Inhibitors**—The Janus kinases (JAK) are cytoplasmic protein tyrosine kinases that are critical for signal transduction to the nucleus and affect downstream mediators of interferon activity [36]. There have been multiple reports of its efficacy in autoimmune dermatologic conditions such as alopecia areata and sarcoidosis [37, 38]. Tofacitinib, the first pan-JAK inhibitor to be FDA-approved to treat rheumatoid arthritis, has now been joined by more JAK-1 selective inhibitors such as baricitinib and upadacitinib.

JAK inhibitors have also shown early promise in refractory dermatomyositis. The first case report was a 72-year-old female with severe refractory dermatomyositis with a CDASI of 30 and minimal response to high-dose steroids, azathioprine, and IVIG, who was treated with ruxolitinib for myelofibrosis [39]. Following the initial case report, several case reports and series evaluated the efficacy of tofacitinib in skin predominant refractory disease [40, 41]. In a case series of 3 patients who failed multiple other steroid sparing agents, the clinical response was observed after only 4 weeks. Of the three patients, two were on monotherapy with tofacitinib and the other one was in conjunction with hydroxychloroquine and the medication as well tolerated with no observed adverse events [42]. Similarly, ruxolitinib has also been reported to be successful in treating 4 refractory dermatomyositis patients in France with improvement in skin and muscle disease [43].

A single-center open-label 12-week proof-of-concept study was conducted to evaluate the efficacy and safety of tofacitinib for treatment of refractory DM [30]. There were 10 patients who failed at least 2 steroid sparing agents or high-dose steroids. Patients were not allowed any other steroid sparing agents which were washed out before entry. The primary outcome was the DOI at 12 weeks as defined by the International Myositis Assessment and Clinical Studies (IMACS) as improvement of  $\geq 20\%$  in 3 of 6 core set measures (CSM) with no more than 2 worsening by  $\geq 25\%$ . The response rate was also measured by the ACR/EULAR Myositis Response Criteria. The secondary outcome measures were the CDASI, steroid sparing effect of tofacitinib, safety, and tolerability. All 10 patients who received tofacitinib 11 mg XR daily met the DOI at 12 weeks. The median TIS was 40 (IQR 32.5, 47.5) indicative of at least moderate improvement. The mean change in CDASI activity score showed clear improvement from baseline to 12-week time point ( $28 \pm 15.4$  (baseline) vs.  $9.5 \pm 8.5$  (12 weeks);  $p = 0.0005$ ) [30]. Secondary outcomes such as the ability to taper prednisone were reported in 3 of 4 (75%) who were on prednisone at entry. Furthermore, key chemokines such as CXCL 9/10 were downregulated with treatment. Currently, there is a 1-year treatment extension of this study.

A recent 2019 case report was published that highlighted the effectiveness of baricitinib in treating a refractory case of juvenile dermatomyositis (JDM) [44]. An 11-year-old male who was diagnosed with JDM at age 3 with classic skin and muscle findings failed numerous therapies including cyclophosphamide, methotrexate, azathioprine, mycophenolate mofetil, infliximab, adalimumab, rituximab, tacrolimus, cyclosporine, and IVIG in the first 7 years of his disease course. Before starting baricitinib, he required high doses of steroids (2 mg/kg) for severe skin disease including progressive calcinosis [44]. After 6 months of treatment, there was improvement in his skin disease with no new calcinosis lesions. Treatment with baricitinib also reduced biomarkers of IFN signaling and type 1 IFN-induced gene expression.

Additionally, a larger case series reported four patients with refractory JDM treated with baricitinib for 24 weeks [45]. All immunosuppressant medications outside of IVIG were washed out prior to treatment and the primary outcome measure was reduction in symptom daily diary score (DDS) of weakness, fatigue, musculoskeletal pain, and rash. The preliminary data demonstrated all patients improved in the symptom DDS score and the 2 patients with baseline weakness showed improvement in muscle strength [45].

**Eculizumab**—Eculizumab is a monoclonal antibody directed against C5 which blocks the generation of C5a and membrane attack complex (MAC) assembly [46]. There have been two case reports of young women with evidence of JDM based on labs, clinical exam, and muscle biopsy that failed conventional DMARDs but had recovery with use of eculizumab [47, 48]. The one confounding diagnosis present in both cases was suspected thrombotic microangiopathy with severe kidney injury. In 2000, a pilot study was conducted to evaluate the safety and efficacy of eculizumab on 13 patients with dermatomyositis undergoing concomitant treatment with moderate doses of methotrexate or steroids. Unfortunately, the only data released showed the drug had a favorable safety and tolerability profile but no information released about subjects' clinical response to the medication [46].

**Rituximab**—A post hoc analyses of the RIM trial assessed the efficacy of rituximab for the cutaneous manifestations of adult DM and JDM [31]. In this analysis, results showed significant improvement in cutaneous disease activity at the end of the trial after receiving rituximab compared with baseline for both DM (78 patients) and JDM groups (48 patients). The cutaneous visual analog scale activity improved in both adult DM and JDM. Adult DM patients who were in the early rituximab arm tended to have a faster improvement in skin disease compared with those in the late arm though not statistically significant with a median time to improvement of 16 weeks ( $p = 0.052$ ) [31]. Unfortunately, the CDASI was not utilized at the time of the RIM trial and therefore, the assessment of the skin disease was based on a cutaneous visual analog scale.

### Immune-Mediated Necrotizing Myopathy (IMNM)

**Intravenous Immunoglobulin**—A case series was published of three patients who were anti-HMG-CoA reductase antibody (anti-HMGCR)-positive who declined glucocorticoid for treatment of their myositis due to concerns for side effects given the comorbid condition of diabetes mellitus [49]. These patients received monotherapy with IVIG at dose of 2 g/kg

per month. The primary outcome measures were reduction in CK levels and improvement in strength. Prior to administration of IVIG, the mean creatinine level was  $4919 \pm 3523$  IU per liter (ref 32–232) and all patients had demonstrable proximal upper and lower extremity weakness ranging from 2/5 to 4/5 on the MRC scale. After receiving at least two rounds of IVIG, the mean CK level declined to  $1125 \pm 1101$  IU per liter, quantitative dynamometry of arm abduction improved from baseline mean of 3.5 to 6.2 kg, and hip-flexion strength increased significantly and even normalized for 2 of 3 (67%) patients (Table 3). No adverse events were noted with therapy and no additional agents were added. Similarly, 6 Australian subjects with anti-HMGCR in a case series were treated with IVIG. Initially, all subjects were steroid responsive, but 5 relapsed when steroids were weaned below 10 mg/daily. Both CK and clinical strength improved with restarting of steroids and IVIG. In all 5 cases, clinical remission was achieved with this combination, 4 of whom were also on varying background immunosuppressive therapies [53]. Most recently, in this past year, a large retrospective cohort study of 55 patients with statin-induced anti-HMGCR myopathy treated with IVIG was published. Of the 55 patients, 41 received steroids in addition to IVIG and 14 received IVIG monotherapy. Results demonstrated all 14 IVIG monotherapy patients achieved remission and 37/41 in the combination group achieved remission at 6 months [50••].

**Rituximab**—A retrospective review of the longitudinal course of SRP-positive patients in the myositis cohort at Johns Hopkins Myositis Center was published. The study analyzed 37 patients who were SRP antibody–positive and have multiple clinic visits between 2002 and 2015 with detailed data of immunosuppressive regimens. The primary outcome measures were CK levels and strength. Of the 37 patients with SRP positivity, only 21 received rituximab for their treatment and 17 were included in analysis as 4 were lost to follow-up [51]. Thirteen of these patients had a positive response with improvement in weakness and CK levels. However, only half of patients returned to near-full or full strength after 4 years of treatment and many still had elevated CK levels.

A recent case series was published of three patients with refractory anti-HMGCR patients who found success with rituximab treatment [52]. All patients had been exposed to atorvastatin prior to presentation and had a mean CK of 6634 and these patients were refractory to high-dose prednisone, methotrexate, cyclosporine, and IVIG. Patients were treated with an induction dose of  $375 \text{ mg/m}^2$  every week for 4 weeks, followed by a maintenance dose of  $375 \text{ mg/m}^2$  every month. Further rituximab dosing was based on individual patient response. All patients had normalization of their CK levels and significant reduction or normalization of HMG-CoA antibody levels after treatment.

### Inclusion Body Myositis

**Bimagrumab**—This drug is a monoclonal antibody directed against type 2 activin receptors; the inhibition of this signaling pathway increases protein synthesis, stimulates skeletal muscle growth, and increases muscle function and strength [54]. The RESILENT trial was a large randomized, double-blind, placebo-controlled phase 2b study to assess the safety, efficacy, and tolerability of intravenous bimagrumab in 251 patients with inclusion body myositis from 38 different academic centers worldwide [55]. Inclusion criteria were a



diagnosis of inclusion body myositis per modified 2010 MRC criteria and ability to walk at least 1 m without assistance from another individual (assistive devices allowed). Participants were mostly male (~ 65%) with a mean age of 69 and were randomly assigned in a block of four schedule (1:1:1:1) to either bimagrumab (10 mg/kg, 3 mg/kg, or 1 mg/kg) or placebo, administered as intravenous infusions every 4 weeks for at least 48 weeks. The primary outcome measure was improvement in 6-min walk distance (6MWD) along with drug safety and tolerability. Unfortunately, after 52 weeks, there was no difference in the 6MWD change from baseline for any of the bimagrumab groups compared to the placebo. Furthermore, there was no improvement in muscle strength, grip strength, or pinch strength. Despite these negative findings, in the 10 mg/kg dose group, bimagrumab improved lean body mass and self-reported physical function. While the published results were disappointing since it was one of the largest studies in IBM, it also highlighted the need for more refined functional outcome measures to ascertain the therapeutic effects of drugs in inclusion body myositis.

**Rapamycin**—Rapamycin is an inhibitor of the mechanistic target of rapamycin (mTOR), a protein kinase that regulates several intracellular processes including survival, protein synthesis, and autophagy [56]. A prospective, randomized, double-blind, placebo-controlled phase 2b trial of rapamycin was conducted in 44 patients with IBM at a single center in France over the course of 12 months. The primary outcome measure was quadriceps strength using quantitative muscle testing and 6MWD as a secondary outcome. Results showed no difference in quadriceps strength after 1 year between the 22 subjects who received treatment and 22 participants in the placebo arm with a mean relative change of -11.07% vs -12.36% respectively [56]. However, there was less fatty replacement of muscle in the quadriceps and hamstrings as assessed by MRI along with improvement in 6MWD in the treatment group compared with placebo.

**Arimoclomol**—Arimoclomol prolongs the activation of heat shock factor 1 selectively in stressed cells and, subsequently, augments heat shock protein (HSP) levels [57, 58]. Previously, a small randomized controlled trial evaluating the drug's safety was conducted in 24 sIBM patients, where 18 participants received arimoclomol 100 mg PO TID for 4 months and 8 received placebo [59]. The results demonstrated arimoclomol to have a favorable safety profile and at 1 year the IBM functional rating scale (IBMFRS) decline was less in the treatment group compared with that in the placebo with the *p* value approaching significance at 8 months [59]. Currently, there is a phase 2/3 randomized, double-blind, placebo-controlled trial in progress to evaluate arimoclomol for the treatment of sIBM (Clinical Trial Identifier [NCT02753530](https://clinicaltrials.gov/ct2/show/study/NCT02753530)). The study plans to enroll roughly 150 participants from at least 11 sites in the USA and the UK. Subjects will be randomized to receive arimoclomol 400 mg TID or placebo for 20 months. The primary outcome measure is the IBMFRS and several notable secondary outcome measures are MMT and maximum voluntary isometric contraction (MVICT) of the quadriceps.

## Conclusion

Our current treatment options for myositis have been relatively stagnant for the past 20 years. While current drugs are efficacious in treating myositis, it is not uncommon for recurrent flares and inability to induce remission of the disease. Fortunately, in the past 5

years, the landscape of promising treatments in myositis has changed especially with the development and validation of more robust outcome measures that standardize the ability to assess treatment response. Novel therapeutics in dermatomyositis lead the way with the number of ongoing trials and positive results. Sporadic inclusion myositis remains a challenging disease to treat, but several studies evaluating the degenerative pathway are showing promise. The future of myositis treatment is one filled with much anticipation and excitement especially since results from these trials may lead to the first FDA-approved drug for the treatment of myositis.

## Funding Information

JJP was supported in part by Pfizer Inc. and NIAMS K23 AR073927.

LNS was supported by the National Institutes of Health (NIH) T32-AR048522.

## References

Papers of particular interest, published recently, have been highlighted as:

• Of importance

•• Of major importance

- Bohan A, Peter JB. Polymyositis and dermatomyositis. *N Engl J Med*. 1975;292(7):344–7. [PubMed: 1090839]
- Dalakas MC. Inflammatory muscle diseases. *N Engl J Med*. 2015;373(4):393–4.
- Selva-O'Callaghan A, Pinal-Fernandez I, Trallero-Araguás E, Milisenda JC, Grau-Junyent JM, Mammen AL. Classification and management of adult inflammatory myopathies. *Lancet Neurol*. 2018;17(9):816–28. [PubMed: 30129477]
- Aggarwal R, Rider LG, Ruperto N, Bayat N, Erman B, Feldman BM, et al. 2016 American College of Rheumatology/European League Against Rheumatism criteria for minimal, moderate, and major clinical response in adult dermatomyositis and polymyositis: an International Myositis Assessment and Clinical Studies Group/Paediatric Rheumatology International Trials Organisation Collaborative Initiative. *Ann Rheum Dis*. 2017;76(5):792–801. [PubMed: 28385805]
- Joffe MM, Love LA, Leff RL, Fraser DD, Targoff IN, Hicks JE, et al. Drug therapy of the idiopathic inflammatory myopathies: predictors of response to prednisone, azathioprine, and methotrexate and a comparison of their efficacy. *Am J Med*. 1993;94(4):379–87. [PubMed: 8386437]
- Newman ED, Scott DW. The use of low-dose oral methotrexate in the treatment of polymyositis and dermatomyositis. *J Clin Rheumatol*. 1995;1(2):99–102. [PubMed: 19077954]
- Bunch TW, Worthington JW, Combs JJ, Ilstrup DM, Engel AG. Azathioprine with prednisone for polymyositis. A controlled, clinical trial. *Ann Intern Med*. 1980;92(3):365–9. [PubMed: 6986827]
- Bunch TW. Prednisone and azathioprine for polymyositis: long-term follow-up. *Arthritis Rheum*. 1981;24(1):45–8. [PubMed: 7008799]
- Majithia V. Mycophenolate mofetil (CellCept): an alternative therapy for autoimmune inflammatory myopathy. *Rheumatology*. 2005;44(3):386–9. [PubMed: 15572389]
- Rowin J, Amato AA, Deisher N, Cursio J, Meriggioli MN. Mycophenolate mofetil in dermatomyositis: is it safe? *Neurology*. 2006;66(8):1245–7. [PubMed: 16636243]
- Dalakas MC, Illa I, Dambrosia JM, Soueidan SA, Stein DP, Otero C, et al. A controlled trial of high-dose intravenous immune globulin infusions as treatment for dermatomyositis. *N Engl J Med*. 1993;329(27):1993–2000. [PubMed: 8247075]
- Oddis CV, Reed AM, Aggarwal R, Rider LG, Ascherman DP, Levesque MC, et al. Rituximab in the treatment of refractory adult and juvenile dermatomyositis and adult polymyositis: a randomized, placebo-phase trial. *Arthritis Rheum*. 2013;65(2):314–24. [PubMed: 23124935]

13. Oddis CV, Scierba FC, Elmagd KA, Starzl TE. Tacrolimus in refractory poly myositis with interstitial lung disease. *Lancet*. 1999;353(9166):1762–3. [PubMed: 10347992]
14. Mitsui T, Kuroda Y, Ueno S, Kaji R. The effects of FK506 on refractory inflammatory myopathies. *Acta Neurol Belg*. 2011;111: 188–94. [PubMed: 22141281]
15. Friedman B, Cronstein B. Methotrexate mechanism in treatment of rheumatoid arthritis. *Joint Bone Spine*. 2019;86(3):301–7. [PubMed: 30081197]
16. Villalba L, Hicks JE, Adams EM, Sherman JB, Gourley MF, Leff RL, et al. Treatment of refractory myositis: a randomized crossover study of two new cytotoxic regimens. *Arthritis Rheum*. 1998;41(3): 392–9. [PubMed: 9506565]
17. Baig S, Paik JJ. Inflammatory muscle disease - an update. *Best Pract Res Clin Rheumatol*. 2020;8:101484.
18. Roifman CM, Schaffer FM, Wachsmuth SE, Murphy G, Gelfand EW. Reversal of chronic polymyositis following intravenous immune serum globulin therapy. *JAMA*. 1987;258:513–5. [PubMed: 3599350]
19. EFNS guidelines for the use of intravenous immunoglobulin in treatment of neurological diseases/ EFNS task force on the use of intravenous immunoglobulin in treatment of neurological diseases. *Eur J Neurol*. 2008;15:893–908. [PubMed: 18796075]
20. Miyasaka N, Hara M, Koike T, Saito E, Yamada M, Tanaka Y, et al. Effects of intravenous immunoglobulin therapy in Japanese patients with polymyositis and dermatomyositis resistant to corticosteroids: a randomized double-blind placebo-controlled trial. *Mod Rheumatol*. 2012;22(3):382–93. [PubMed: 21971943]
21. Rider LG, Giannini EH, Brunner HI, Ruperto N, James-Newton L, Reed AM, et al. International consensus on preliminary definitions of improvement in adult and juvenile myositis. *Arthritis Rheum*. 2004;50(7):2281–90. [PubMed: 15248228]
22. Aggarwal R, Bandos A, Reed AM, Ascherman DP, Barohn RJ, Feldman BM, et al. Predictors of clinical improvement in rituximab-treated refractory adult and juvenile dermatomyositis and adult polymyositis. *Arthritis Rheumatol*. 2014;66:740–9. [PubMed: 24574235]
23. Yamasaki Y, Yamada H, Yamasaki M, Ohkubo M, Azuma K, Matsuoka S, et al. Intravenous cyclophosphamide therapy for progressive interstitial pneumonia in patients with polymyositis/ dermatomyositis. *Rheumatology*. 2007;46(1):124–30. [PubMed: 16754626]
24. Nagappa M, Taly AB, Sinha S, Gayathri N, Bindu PS, Mahadevan A, et al. Efficacy and limitations of pulse cyclophosphamide therapy in polymyositis and dermatomyositis. *J Clin Neuromuscul Dis*. 2013;14(4):161–8. [PubMed: 23703010]
25. Lueck CJ, Trend P, Swash M. Cyclosporin in the management of polymyositis and dermatomyositis. *Neurol Neurosurg Psychiatry*. 1991;54(11):1007–8.
26. Kotani T, Takeuchi T, Makino S, Hata K, Yoshida S, Nagai K, et al. Combination with corticosteroids and cyclosporin-a improves pulmonary function test results and chest HRCT findings in dermatomyositis patients with acute/subacute interstitial pneumonia. *Clin Rheumatol*. 2011;30(8):1021–8. [PubMed: 21340495]
27. Werth VP, Pearson D, Okawa J, Feng R, Concha J, Patel B, Hejazi E, Cornwall C, Constantine S, White B. Safety and efficacy of lenabasum in refractory skin-predominant dermatomyositis subjects treated on an open-label extension of trial JBT101-DM-001 [abstract]. *Arthritis Rheumatol*. 2018; 70 (suppl 10).
28. Werth V, Pearson D, Okawa J, Feng R, Concha J, Patel B, Hejazi E, Constantine S, Dgetluck N, White B. Safety and efficacy of lenabasum at week 68 in an open-label extension of a phase 2 study of lenabasum in refractory skin-predominant dermatomyositis (DM) subjects [abstract] *Arthritis Rheumatol* 2019; 71 (suppl 10).
29. Tjärnlund A, Tang Q, Wick C, Dastmalchi M, Mann H, Tomasová Studýnková J, et al. Abatacept in the treatment of adult dermatomyositis and polymyositis: a randomised, phase IIb treatment delayed-start trial. *Ann Rheum Dis*. 2018;77(1):55–62 [PubMed: 28993346] This study demonstrated the efficacy of abatacept in dermatomyositis and polymyositis. There is an ongoing phase III trial.
30. Study of Tofacitinib in Refractory Dermatomyositis (STIR): An Open Label Pilot Study in Refractory Dermatomyositis [Internet]. ACR Meeting Abstracts. [cited 2020 Apr 20]. Available

from: <https://acrabstracts.org/abstract/study-of-tofacitinib-in-refractory-dermatomyositis-stir-an-open-label-pilot-study-in-refractory-dermatomyositis/>

31. Aggarwal R, Loganathan P, Koontz D, Qi Z, Reed AM, Oddis CV. Cutaneous improvement in refractory adult and juvenile dermatomyositis after treatment with rituximab. *Rheumatology*. 2017;56(2):247–54. [PubMed: 27837048]
32. Katchan V, David P, Shoenfeld Y. Cannabinoids and autoimmune diseases: a systematic review. *Autoimmun Rev*. 2016;15(6):513–28. [PubMed: 26876387]
33. Safety and efficacy of Anabasum (JBT-101) in diffuse cutaneous systemic sclerosis (dcSSc) subjects treated in an open-label extension of trial JBT101-SSc-001 [Internet]. ACR Meeting Abstracts. [cited 2020 Apr 19]. Available from: <https://acrabstracts.org/abstract/safety-and-efficacy-of-anabasum-jbt-101-in-diffuse-cutaneous-systemic-sclerosis-dcssc-subjects-treated-in-an-open-label-extension-of-trial-jbt101-ssc-001/>
34. Lenabasum receives Orphan Drug Designation for DM [Internet]. The Myositis Association. 2018 [cited 2020 May 3]. Available from: <https://www.myositis.org/blog/lenabasum-receives-orphan-drug-designation-for-dmcorbus-pharmaceuticals-receives-fda-orphan-dmg-designation-for-lenabasum-for-the-treatment-of-dermatomyositis/>
35. Genovese MC, Becker J-C, Schiff M, Luggen M, Sherrer Y, Kremer J, et al. Abatacept for rheumatoid arthritis refractory to tumor necrosis factor alpha inhibition. *N Engl J Med*. 2005;353(11):1114–23. [PubMed: 16162882]
36. O’Shea JJ, Gadina M. Selective Janus kinase inhibitors come of age. *Nat Rev Rheumatol*. 2019;15(2):74–5. [PubMed: 30622297]
37. King L, Dai Z, Jabbari A, Cerise JE, Higgins CA, Gong W, et al. Alopecia areata is driven by cytotoxic T lymphocytes and is reversed by JAK inhibition. *Nat Med*. 2014;20(9):1043–9. *Nature alopecia*. [PubMed: 25129481]
38. Damsky W, Thakral D, Emeagwali N, Galan A, King B. Tofacitinib treatment and molecular analysis of cutaneous Sarcoidosis. *N Engl J Med*. 2018;379(26):2540–6. [PubMed: 30586518]
39. Hormung T, et al. Remission of recalcitrant dermatomyositis treated with ruxolitinib. *N Engl J Med*. 2014;371(26):2537–8.
40. Paik JJ, Christopher-Stine L. A case of refractory dermatomyositis responsive to tofacitinib. *Semin Arthritis Rheum*. 2017;46(4):e19. [PubMed: 27642158]
41. Moghadam-Kia S, Charlton D, Aggarwal R, Oddis CV. Management of refractory cutaneous dermatomyositis: potential role of Janus kinase inhibition with tofacitinib. *Rheumatology (Oxford)*. 2019;58(6):1011–5. [PubMed: 30608616]
42. Kurtzman DJB, Wright NA, Lin J, Femia AN, Merola JF, Patel M, et al. Tofacitinib citrate for refractory cutaneous dermatomyositis: an alternative treatment. *JAMA Dermatol*. 2016;152(8):944 [PubMed: 27120749] This study is one of the earliest published case series of 3 patients with refractory skin predominant dermatomyositis having an improvement in symptoms with a JAK inhibitor.
43. Ladislau L, Suarez-Calvet X, Toquet S, Landon-Cardinal O, Amelin D, Depp M et al. JAK inhibitor improves type I interferon induced damage: proof of concept in dermatomyositis *Brain*, Volume 141, Issue 6, Page 1609–1621.
44. Papadopoulou C, Hong Y, Omoyinmi E, Brogan PA, Eleftheriou D. Janus kinase 1/2 inhibition with baricitinib in the treatment of juvenile dermatomyositis. *Brain*. 2019;142(3):e8–e8. [PubMed: 30715143]
45. Preliminary Response to Janus Kinase (JAK) Inhibition with Baricitinib in Refractory Juvenile Dermatomyositis [Internet]. ACR Meeting Abstracts. [cited 2020 May 8]. Available from: <https://acrabstracts.org/abstract/preliminary-response-to-janus-kinase-jak-inhibition-with-baricitinib-in-refractory-juvenile-dermatomyositis/>
46. Reis ES, Mastellos DC, Yancopoulou D, Risitano AM, Ricklin D, Lambris JD. Applying complement therapeutics to rare diseases. *Clin Immunol*. 2015;161(2):225–40. [PubMed: 26341313]
47. Faguer S, Belliere J, Ribes D. Complement C5-blocking agent in refractory dermatomyositis. *J Rheumatol*. 2018;45(12):1710–1. [PubMed: 30219762]

48. Vanoni F, Jorgensen C, Parvex P, Chizzolini C, Hofer M. A difficult case of juvenile dermatomyositis complicated by thrombotic microangiopathy and purtscher-like retinopathy. *Pediatr Rheumatol*. 2014;12(S1):P275 1546-0096-12-S1-P275.
49. Mammen AL, Tiniakou E. Intravenous immune globulin for statin-triggered autoimmune myopathy. *N Engl J Med*. 2015;373(17): 1680–2. [PubMed: 26488714]
- 50••. Meyer A, Troyanov Y, Drouin J, Oligny-Longpré G, Landon-Cardinal O, Hoa S, et al. Statin-induced anti-HMGCR myopathy: successful therapeutic strategies for corticosteroid-free remission in 55 patients. *Arthritis Res Ther*. 2020;22(1):5 [PubMed: 31915059] This is the largest cohort of HMGCR-positive patients and their treatment trajectory. Delay in treatment initiation was independently associated with lower odds of successful maintenance with immunosuppressant monotherapy.
51. Pinal-Fernandez I, Parks C, Werner JL, Albayda J, Paik J, Danoff SK, et al. Longitudinal course of disease in a large cohort of myositis patients with autoantibodies recognizing the signal recognition particle. *Arthritis Care Res*. 2017;69(2):263–70.
52. Zhang W, Prince HM, Reardon K. Statin-induced anti-HMGCR antibody-related immune-mediated necrotising myositis achieving complete remission with rituximab. *BMJ Case Rep*. 2019;12(11): e232406.
53. Ramanathan S, Langguth D, Hardy TA, Garg N, Bundell C, Rojana-Udomsart A et al. Clinical course and treatment of HMGCR antibody-associated necrotizing autoimmune myopathy
54. Morvan F, Rondeau J-M, Zou C, Minetti G, Scheufler C, Scharenberg M, et al. Blockade of activin type II receptors with a dual anti-ActRIIA/IIB antibody is critical to promote maximal skeletal muscle hypertrophy. *Proc Natl Acad Sci USA*. 2017;114(47): 12448–53. [PubMed: 29109273]
55. Hanna MG, Badrising UA, Benveniste O, Lloyd TE, Needham M, Chinoy H, et al. Safety and efficacy of intravenous bimagrumab in inclusion body myositis (RESILIENT): a randomised, double-blind, placebo-controlled phase 2b trial. *Lancet Neurol*. 2019;18(9):834–44. [PubMed: 31397289]
56. Lilleker JB, Bukhari M, Chinoy H. Rapamycin for inclusion body myositis: targeting non-inflammatory mechanisms. *Rheumatology (Oxford)*. 2019;58(3):375–6. [PubMed: 29529264]
57. Ahmed M, Machado PM, Miller A, Spicer C, Herbelin L, He J et al. Targeting protein homeostasis in sporadic inclusion body myositis. *Sci Transl Med* 2016;8 (331).
58. Naddaf E, Barohn RJ, Dimachkie MM. Inclusion body myositis: update on pathogenesis and treatment. *Neurotherapeutics*. 2018;15(4):995–1005. [PubMed: 30136253]
59. Machado P, Barohn R, McDermott M, Blaetter T, Lloyd T, Shaibani A, et al. Phase 2/3 study of arimoclomol in sporadic inclusion body myositis: study design. *Neuromuscul Disord*. 2019;29:S41–2.

Table 1

Current treatments in myositis and the evidence supporting its efficacy

| Drug                  | Type of Study                                      | No. of patients who received treatment | Type of myositis                              | Dose   | Concomitant steroid use | Treatment response (%)   | Source       |
|-----------------------|--|--|---|--|-------------------------|--|--------------|
| Methotrexate          | Retrospective                                      | 55                                     | DM, PM, and IBM                               | Minimum dose 5 mg/week methotrexate  | Yes                     | Overall clinical response as measured by muscle strength. Complete response: 9/55(9%). Partial response: 31/55(56%)  | Joffe [5]    |
|                       | Retrospective                                      | 12                                     | DM and PM                                     | Mean maximum dose 14.4 mg (range 7.5–20 mg/week)   | Yes                     | 11/12 (92%) of patients had improvement in muscle strength as measured by MMT, reduction in CK levels. Prednisone taper was also tolerated at 3–12 months                            | Newman [6]   |
| Azathioprine          | Prospective, double-blind                          | 8                                      | PM  | 2 mg/kg of body weight per day   | Yes                     | 8/8 (100%) of patients treated with azathioprine had reduction in CK levels and prednisone use and improvement in functional disability at 12 months                                 | Bunch [7, 8] |
| Mycophenolate mofetil | Case series  | 7                                      | DM and PM                                     | 1 g twice a day  | Yes                     | 6/7 (86%) of patients responded with improved proximal muscle strength and reduction in CK levels, inflammatory markers, prednisone usage, and skin rash for DM patients at 6 months | Majithia [9] |
|                       | Case series  | 10                                     | DM  | 1 g twice a day  | Yes                     | 6/10 (60%) of patients completely tapered off steroids and improved MMT scores at 12 months  | Rowin [10]   |
| IVIg                  | Randomized, double-blind, placebo-controlled       | 12                                     | DM  | 2 g/kg over 2 days   | Yes                     | 9/12 (75%) had improvement in mean MRC. reduction in CK levels, and improvement in skin rash at 3 months   | Dalakas [11] |
| Rituximab             | Randomized, double-blind, placebo-controlled trial | 195                                    | DM, JDM, and PM                               | Based on BSA: children with BSA < 1.5 m <sup>2</sup> received 575 mg/m <sup>2</sup> per infusion; adults and children with BSA of 1.5 m <sup>2</sup> received 750 mg/m <sup>2</sup> up to 1 g per infusion | Yes                     | 161/195 (83%) of participants achieved DOI at 44 weeks, but the primary outcome was not achieved.  | Oddis [12]   |
| Tacrolimus            | Case series  | 8                                      | PM (6 anti-Jo-1-positive, and 2 SRP-positive) | 0.075 mg/kg daily in twice daily doses   | Yes                     | 8/8 (100%) had improvement in muscle strength and 5/6 (83%) Jo-1-positive regained normal strength. 2/2 (100%) of the SRP-positive patients had improved strength                    | Oddis [13]   |
| Cyclophosphamide      | Case series  | 9                                      | DM/PM   | 1000–1500 mg/m <sup>2</sup>  | Yes                     | 9/9 (100%) improved and became asymptomatic after a mean period of 12 months   | Mitsui [14]  |

DM dermatomyositis, PM polymyositis, JDM juvenile dermatomyositis, BSA body surface area, CK creatine kinase, DOI definition of improvement, MMT manual muscle testing

Table 2

## Promising treatments in dermatomyositis

| Drug        | Type of Study  | No. of patients who received treatment | Dose   | Concomitant steroid use | Concomitant Steroid sparing agents | Treatment response (%)  | Source         |
|-------------|--|--|--|-------------------------|------------------------------------|---|----------------|
| Lenabasum   | Phase 2 double-blinded, randomized, placebo-controlled         | 20                                     | 20 mg BID  | Yes                     | Yes                                | 13/18 (72%) achieved low skin disease activity (CDASI 14) at week 68  | Werth [27, 28] |
| Abatacept   | Phase 2 randomized, treatment delayed-start trial              | 19                                     | Weight-based dose individuals weighing < 60 kg received 500 mg, those 60–100 kg received 750 mg, and those > 100 kg received 1000 mg.  | Yes                     | Yes                                | 8/19 (42%) achieved the DOI at 6 months   | Tjamlund [29]  |
| Tofacitinib | Single-center open-label proof-of-concept study                | 10                                     | 11 mg XR daily   | Yes                     | No                                 | 10/10 (100%) met the primary outcome DOI at 12 weeks, with 50% demonstrating moderate improvement and 50% having minimal improvement based on the TIS | Paik [30]      |
| Rituximab   | Randomized placebo-phase--controlled trial (post hoc analyses) | 120                                    | Based on BSA: children with BSA < 1.5 m <sup>2</sup> received 575 mg/m <sup>2</sup> per infusion; adults and children with BSA of 1.5 m <sup>2</sup> received 750 mg/m <sup>2</sup> up to 1 g per infusion | Yes                     | Yes                                | The cutaneous visual analog scale activity improved in adult DM (3.22 1.72, <i>p</i> = 0.0002) and JDM (3.26 1.56, <i>p</i> < 0.0001) at 44 weeks     | Aggarwal [31]  |

Table 3

Promising treatments in immune-mediated necrotizing myopathy

| Drug      | Type of Study                 | No. of patients who received treatment | Dose  | Concomitant steroid use | Concomitant steroid sparing agents | Treatment response (%)  | Source               |
|-----------|-------------------------------|--|---|-------------------------|------------------------------------|---|----------------------|
| IVIg      | Case series of HMGCR patients | 3                                      | 2 g/kg per month  | No                      | No                                 | 3/3 (100%) showed improvement in CK levels, muscle strength including quantitative dynamometry of arm abduction, and anti-HMG-CoA reductase antibody titers at 2 months | Mammen [49]          |
|           | Retrospective cohort          | 55                                     | 2 g/kg per month  | Yes (41 of 55)          | Yes                                | Steroid free induction strategy 14/55 (25%) achieved remission with either steroid sparing agent ( $n = 7$ ) or dual IVIG/steroid sparing agent ( $n = 7$ )             | Meyer [50]           |
| Rituximab | Case series SRP patients      | 17                                     | Varied among patients not listed  | Yes                     | Yes                                | 13/17 (76%) improvement in weakness and CK levels at 24–48 months   | Pinal-Fernandez [51] |
|           | Case series HMGCR patients    | 3                                      | Induction dose of 375 mg/m <sup>2</sup> every week for 4 weeks, followed by a maintenance dose of 375 mg/m <sup>2</sup> every month | Yes                     | Yes                                | 3/3 (100%) normalization of CK and significant reduction or normalization of HMG-CoA antibody levels at 12 months   | Zhang [52]           |